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Accessories
POSEIDON 5-51 PE PLUS

2013.01.04
2013.09.23

Pos. Artikel-Nr. Menge Variante Notes
32541 1 Schlauchanschluss

1 106403122 1 ERGO 2000 STANDARD W. HOSE SWIVEL
2 101405770 1 HD-Schlauch DN 8x10m
2 301002275 1 HD-Schlauch DN6x10m 3/8
3 106402282 1 FLEXOPOWER PLUS 960
3 106403011 1 TORNADO PLUS 1000 gebogen
4 101119736 1 HD-Düse 0350 TORNADO
4 101119737 1 HD-Düse 0370 TORNADO
4 101119738 1 Düse NT0400
4 101119741 1 HD-Düse 0500 TORNADO
5 106403175 1 Schlauchroller Kit
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DRIVE KIT_POSEIDON 5-51PE
POSEIDON 5-51 PE PLUS

2013.05.13
2013.09.23

Pos. Artikel-Nr. Menge Variante Notes
1 31000730 1 PULLEY 2 GR 3V SH 3.00 DIA
2 31000755 1 BUSHING 3/4 INCH JAX
3 31000731 1 PULLEY 2 GR 3V SH 6.00 DIA
4 31000779 1 BUSHING 24MM SH
5 31000742 2 3VX BELT 33-1/2 INCH
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PLUMBING_POSEIDON 5-64PE
POSEIDON 5-51 PE PLUS

2013.05.13
2013.09.23

Pos. Artikel-Nr. Menge Variante Notes
1 31000785 1 HEX NIPPLE HP 6MPX6MP
2 31000807 1 UNLOADER 4500 PSI W/EZ
3 31000801 1 GARDEN HOSE INLET SHORT 1/2 INCH
4 31000796 1 MALE PO HOSE BARB 3/8MPTX3/8
5 31000795 1 MALE PO HOSE BARB 1/4MPTX3/8
6 31000802 1 GHA WASHER/FILTER
7 31000798 1 HOSE LOCK ON 3/8 INCH X 18 INCH
8 31000790 1 THERMAL RELIEF 1/2 INCH
9 31000806 1 FITTING 3/4-14BPX3/4GH
10 31000784 1 CHEMICAL INJECTOR FIXED 3 TO 5 GMP
11 31000787 1 ADAPTER 3/8 BSPPX3/8 FPT
12 5206636 1 Schlauch 6x2 mm x 1 m [1]
13 6400240 1 Saugkopf
14 1600493 1 Anschlussstück
15 1801075 1 Dichtring
16 1602945 1 Kupplung kpl. 3/4
17 3001237 1 Dichtung

Part Notes:
[1] - ALTERNATIVE KIT 106408242
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FRAME_POSEIDON 5-51PE_6-64PE
POSEIDON 5-51 PE PLUS

2013.05.13
2013.09.23

Pos. Artikel-Nr. Menge Variante Notes
1 31000737 1 BASE BD
2 31000721 1 FOOT BRACKET FOR UAD/CD
3 31000681 2 RUBBER FOOT 2-1/2 INCH
4 31000718 1 HANDLE LONG
5 31000719 1 HANDLE SHORT
6 31000756 1 TUBE AXLE 17 3/4 INCH COATED
7 31000769 1 AXLE 23.50 INCH
8 31000741 2 AXLE LOCK
9 31000774 2 WHEEL ASSY 11 INCH
10 31000725 2 AXLE END CAP 3/4 INCH METAL
11 31000722 1 EYEBOLT 3/8X2 INCH
12 31000688 1 COLD SHUT
13 31000707 1 ANCHOR BRACKET UAB
14 31000738 1 BELT GUARD BACK UAB
15 31000739 1 BELT GUARD UAB
16 31000716 1 PUMP RAIL SET AR RK RKA
17 31000740 1 ANGLE BOLT 3/8X3 INCH WITH NUT
18 31000686 5 GROMMET BLACK FOR 3/16 METAL
19 31000702 2 BOLT 3/8 X 1-3/4 INCH
20 31000706 8 FLAT WASHER USS 3/8
21 31000712 6 NUT NYLOCK 3/8-16
22 31000727 8 TINNERMAN NUT 8 UAB
23 31000715 8 MACHINE SCREW PHILIPS HEAD 8X3/8
24 31000714 8 WASHER 8 NYLON
25 31000700 2 BOLT 5/16-24 X 3/4 INCH
26 31000713 6 LOCK WASHER 5/16
27 31000710 25 NUT NYLOCK 1/4-20
28 31000693 8 CARRIAGE BOLT 1/4-20X1
29 31000692 3 CARRIAGE BOLT 1/4-20X3/4
30 31000691 6 SAE FLAT WASHER 3/4
31 31000689 4 BOLT M8 1.25X16MM
32 31000701 4 BOLT 3/8-16 X 1 INCH
33 31000698 2 BOLT 1/4-20 X 3/4 INCH
34 31000704 1 FLAT WASHER USS 1/4
35 31000704 2 FLAT WASHER USS 1/4
36 31000781 1 FH MACHINE SCREW 1/4-20X2
37 31000712 1 NUT NYLOCK 3/8-16
38 31000705 4 FLAT WASHER USS 5/16
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PUMP_5-51PE
POSEIDON 5-51 PE PLUS

2013.06.12
2013.09.23

Pos. Artikel-Nr. Menge Variante Notes
0 31000821 1 COMPLETE PUMP FOR 5-51
1 301001137 6 Verschlussschraube
2 103004342 6 O-Ring  17,86x 2,62                NBR70 [1]
3 6 Part of Positon 100
4 31000599 8 SCREW M8X55 UNI 5931
5 31000620 8 WASHER
6 31000671 1 CYLINDER HEAD
7 31000594 1 O-RING Ø17.5X2
8 31000603 1 PLUG 1/2 INCH
9 31000597 1 O-RING Ø14X1.78
10 301001135 1 Verschlussschraube
11 301003044 1 Verschlussschraube
12 301003043 1 O-Ring 10,82X1,78 820510
13 3 Part of Positon 105
14 3 Part of Positon 102
15 3 Part of Positon 102
16 31000678 3 PISTON GUIDE
17 3 Part of Positon 102
18 3 Part of Positon 102
19 3 Part of Positon 102
20 31000677 3 PISTON GUIDE
21 909100177 3 Sechskantmutter  M8/SW13x
22 909100178 3 Dichtring
23 3 Part of Positon 101
24 301001486 3 Scheibe
25 3 Part of Position 103
26 31000670 1 CYLINDER HEAD
27 31000605 1 OIL CAP
28 3 Part of Positon 104
29 31000674 3 PISTON
30 31000675 3 CONROD PIN
31 31000673 3 CONROD
32 1 Part of Positon 104
33 31000672 1 CRANKCASE COVER
34 31000666 4 SCREW 6X16 DIN 912
35 301003043 1 O-Ring 10,82X1,78 820510
36 301003044 1 Verschlussschraube
37 31000609 4 SCREW M6X16 UNI 5931
38 31000660 1 FLANGE
40 31000676 1 OIL INDICATOR
41 31000680 1 DISC
42 1 Part of Positon 104
43 31000596 1 SNAP RING 62 UNI 7437
44 106522478 1 Lager
48 31000679 1 CRANKSHAFT - SOLID SHAFT
49 31000667 1 KEY 8X7X36 UNI 6604-69
50 106522478 1 Lager
51 31000596 1 SNAP RING 62 UNI 7437
52 1 Part of Positon 103
53 6 Part of Positon 100
54 301002372 3 Stützring
100 31000585 1 VALVE KIT 6 PCS
101 31000584 1 PISTON KIT 3 PCS
102 31000591 1 WATER SEAL KIT
103 31000590 1 OIL SEAL KIT 3 PCS
104 31000592 1 O-RING KIT
105 301001493 1 Satz Stützringe
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PUMP_5-51PE
POSEIDON 5-51 PE PLUS

2013.06.12
2013.09.23

Part Notes:
[1] - Part of Positon 100
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POSEIDON 5-51 PE PLUS
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HOSE REEL
POSEIDON 5-51 PE PLUS

2013.10.15
2014.02.06

Pos. Artikel-Nr. Menge Variante Notes
1 31000823 1 HANDLE LONG
2 31000824 1 MOUNTING PLATE
3 31000825 1 HOSE REEL
4 31000826 2 ELBOW 6MP X 6FP
5 31000705 8 FLAT WASHER USS 5/16
6 31000711 4 NUT NYLOCK 5/16-18
7 31000710 4 NUT NYLOCK 1/4-20
8 31000694 4 CARRIAGE BOLT 1/4-20X1 1/2 INCH
9 31000804 1 HOSE ASSY BARE PC5000 BLACK
10 31000827 1 HEX NIPPLE 6BSPP X 6MP
11 31000828 1 ADAPTER 3/8 BSPP X 3/8 FPT
12 31000829 2 SEAL 0.68X0.937X0.083
13 106402075 1 Schnellkupplung kpl.
14 1600493 1 Anschlussstück
15 31000830 2 ELBOW 3/8F X 3/8M
16 31000831 4 BOLT 5/16 INCH X 1 INCH



15

Recommended spare parts 5-51PE
POSEIDON 5-51 PE PLUS

2013.01.04
2013.09.23
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Recommended spare parts 5-51PE
POSEIDON 5-51 PE PLUS

2013.01.04
2013.09.23

Pos. Artikel-Nr. Menge Variante Notes
A 301001493 1 Satz Stützringe
A 31000584 1 PISTON KIT 3 PCS
A 31000585 1 VALVE KIT 6 PCS
A 31000590 1 OIL SEAL KIT 3 PCS
A 31000591 1 WATER SEAL KIT
A 31000592 1 O-RING KIT
A 31000742 1 3VX BELT 33-1/2 INCH
C 31000671 1 CYLINDER HEAD
C 31000774 1 WHEEL ASSY 11 INCH
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